



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1169.2017**
Manufacturer : **BGD**

Sample name: **Base Lite M**
S/N: **BG0419030A**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	6791	6720	6921	6991		5921	7626
	2	6724	6669	6840	6918		5840	7398
	3	6704	6650	6822	6903		5934	7249
	4	6743	6671	6870	6939		5865	7208
	5	6675	6640	6858	6925		6039	7093
	6	6608	6575	6734	6802		5959	6909
	7	6559	6532	6735	6742			6815
	8	6589	6564	6678	6782			6834
	9	6418	6408	6650				6738
	10	6356	6342	6734				6711
	11	6261	6272	6508				6684
	12	6239	6269	6437				6701
Wing tip	13			6355				
	14			6353				
	15							
	16							
	17							
	18							